'x18' Metal Patio Gazebo

ASSEMBLY MANUAL

MODEL#: LGMF1619

Missing part? Damaged? Contact us via email at

domiserviceOl@outlook.com

© Copyright 2022-2024 domi LLC. | All Rights Reserved.




Pre-assembly

2.You will need one or more
stepladders.

1.Two or more people are required
for assembly.

recommended. 4 You may need a safety hat.

& ‘N 3. Wearing protective gloves is
\ A

\

5.Please use a Phillips screw driver. 6.For ease of construction, you
may need a drill.

Z ' 7.You may need a safety goggle. 8.Do not fully tighten screws prio
INS to complete assembly.

Warning & Attention

-Try to assemble this product on the flat ground, otherwise it is difficult to
carry out;

-1t would be much easier to assemble the product with three or more
people;

-After assembly, please check whether all screws are tightened, to prevent
parts from falling apart.

A Use bolts to secure the frame to the ground to against the strong wind.




U@ ()  x20

If the deck is hard wood and the
depth of it is over 3 inch, you can use
5/16 in. x4 in. Structural Wood
Screw to mount the gazebo.

4 inches

i S——

L ] J o . If the ground is concreted and the depth
of it is over 3 inch, you can use 1/4 inch
T TSNP expansion bolts to mount the gazebo

1/4 inch

Or you can make a concrete footing
for gazebo, 15x15x15 inches is
recommended.use expansion bolts to mount
the gazebo like @shows.

IMPORTANT:
Anchor is not
recommended




{ —_—
@ 4x Pole @ 2x Pole

= °
@ 2x Beam @ 2x Beam

) £ )
@ 2x Beam 2x Beam

N T
2x Beam @ 4x Corner Roof Bar

@4x

Corner Roof Bar Connector

Roof Bar

®4x

Solidfying Bar

Solidfying Bar

Solidfying Bar

Solidfying Bar

Finishing Bar

&
\ I

@ 2x Finishing Bar




Finishing Bar

Finishing Bar

29

@ 2x Finishing @ 2x Finishing @ 4x  Finishing Bar
® 2x Finishing Bar @ 2X Finishing Bar
@ 2x Finishing Bar @ 2x Finishing Bar
4x Finishing Bar @ 4x Finishing Bar
J
@ 2x Roof Panel @ 2x Roof Panel
@ 2x Roof Panel 2x Roof Panel
@ 2x Roof Panel @ 2x Roof Panel




@ 2X Roof Panel

ﬁoof Panel’

@ 2X Roof Panel

Roof Panel

@ 2x Roof Panel

=

Roof Panel

=N

@ 2x Roof Panel

Roof Panel

@ 6xX Roof Panel

2x

Roof Panel

@ 2x Roof Panel 2x Roof Panel
2x Roof Panel 2X Rbof Panel
2X Iikomc Panel | 2X Rbof Panel




2X Rbof Panel | B

2X Roof Panel

2X F%'oo1c Panel |

2X Roof Panel'

2x Roof Panel

2X Roof Panel

@ 2X Roof Panel @

2X Net Frame

2X Net Frame

2T
@m
@I

8X Bracket

. Corner
@ 6X Union Bar ® AX soliditying Bar

4X Corner
Solidifying Bar

1 Inside Roof
X Connector

Outside Roof
@ 1x Connector @ 3X J-Hook @

é
>

4

6X Bracket




(;
0

S
&

@ 8X Bracket

Mosquito
Sidewall

@4x

Mosquito
@ 2X Sidewall

@ 2X Solid Sidewall

la” \aa”

@ 4X Plastic Bracket

ﬂ/86

S4

= —_— = ?
@ 4 X Piastic Bracket @ OX Plastic Bracket @ OX Plastic Bracket @ 1x
\% =)
\\&\K\&\ s @' 02!
(3) 24x (4)32x (5)152x
) 6))mm ()
M6x10 M6x16 M6x25
(7) 28x (8)266x (9) 8x
{)——mm ) m—))
M6x45 M6x50




() mm
M6x16

(8) 28x

B1

— B1 g ‘@D (B1
8 BaK ‘Il 8
) 2X @ 2X
B2 ]
M~

(1) Attach 2 Part #B1 to Part #A
with 4 Bolts #8.

T

\_/

(2) Attach 2 Part #B2 to Part #A
with 4 Bolts #6.

(3) Attach Part #B to Part #A
with 3 Bolts #8.

(4) Repeat the above procedures to assemble the other 3 Part #A.




m/84
@ 1x

P
M6x16

(8) 16x

(1) Attach 2 Part #B1 to Part #A1
with 4 Bolts #8.

~
o > °

U =4
| | ‘ |

‘ i
o)
o
Ly
< B
é?')’/%,',‘,{{yu )
., . ©
TN a
' N
Q I
\
) 6”77/;7,1,’7 7]
%
(2) Attach Part #B3 to Part #A1
with 4 Bolts #8.
)
‘,“\\
S \:ﬂs‘\\f‘ C l
&) ‘

o " )
2
o U

(3) Repeat the above procedures to assemble another Part #A1.




®1x

6))mm
M6x16

(8)20x

(2) Insert the other side of
Part #C2 into Part #C and
secure with 3 Bolts #8.

(1) Insert Part #C2 into Part #C1
and secure with 3 Bolts #8.

(4) Insert Part #X into the beam (3) Connect Part #C1 and
and secure with 1 Bolt #8. Part #C through Part #C2.

Lo | | | o\

(5) Secure the bottom of Part #X
and Part #C/C1 with 3 Bolts #8.

[m o Il @ ml




[l/84
@ 1x

()
M6x16

(8) 20x

10

(1) Insert Part #C2 into Part #D, (2) Insert the other side of
and secure with 3 Bolts #8. Part #C2 into Part #D2 and
secure with 3 Bolts #8.

(4) Insert Part #X into the beam

and secure with 1 Bolt #8.
@ (3) Connect Part #D and

Part #D2 through Part #C2.

® ® e

l Fol © Foy O

o\
. (5) Secure the bottom of Part #X

l and Part #D/D2 with 3 Bolts #8.

 w X2
e

(6) Repeat the above procedures to assemble the other Part #D & #D2.




(1) Insert Part #C2 into Part #D2, (2) Insert the other side of
and secure with 3 Bolts #8. Part #C2 into Part #D1 and
secure with 3 Bolts #8.

(4) Insert Part #X into the beam

and secure with 1 Bolt #8.
@ (3) Connect Part #D2 and

Part #D1 through Part #C2.

o ‘ [ o \
—— ' (5) Secure the bottom of Part #X

e e, o gnd Part #D2/D1 with 3 Bolts #8.

(6) Repeat the above procedures to assemble the other Part #D2/#D1. ;




12

(From Outside)

(2) Repeat the above procedures to assemble the other 3 corners.

Please don’t tighten all bolts.




ﬂ/84
@ 1x

6)m
M6x16

(8) 16x

13

(1) Connect Part #C and #D to Part #A with 4 Bolts #8.
(From Inside)

Repeat the above procedures to assemble the other 3 corners.

A\ Please don’t tighten all bolts.




(1) Connect Part #A1 to the middle of Part #D2 with 5 Bolts #8.

Repeat the above procedures to assemble the opposite side.

Please don’t tighten all bolts.

6

14




(1) Affix Part #R and Part #R1 to the frame with 8 Bolts #8.

Repeat the above procedures to assemble the other 3 corners.

Please don’t tighten all bolts.

)

M6x16
32x

15




X
AR

&

(from top to bottom)

(2) Secure with 2 Self-tapping
Screws #3.

tapping

Secure with 2 Self

)

Repeat the above procedures to assemble the other 3 corners.

Screws #3. (from bottom to top)
Tighten all bolts.

(1) Cover the corner with Part #X1.
(3

16




(1) Affix Part #R and Part #R1 to the frame with 8 Bolts #8.

(2) Repeat the above procedures to assemble the other 3 corners.

)
=
(@)
Qo
©
-
o)
e
=
2
T
©
I
~ © N
= = & ~—
= ™




X
AR

&

(from top to bottom)

(2) Secure with 2 Self-tapping
Screws #3.

tapping

Secure with 2 Self

)

Screws #3. (from bottom to top)

(3
(4) Repeat the above procedures to assemble the other 3 corners.

(1) Cover the corner with Part #X1.

18




() mm
M6x16

(8)12x

19

Assemble the 4 Corner Roof Bars:

L

(2) Attach Part #U to Part #E with Bolt #8 .

(3) Repeat the above procedures to assemble the other
3 corner roof bars.




7 (1) Place 4 Part #E1 on the 4 corners of

6)mm
M6x16

(8) 16x

20

Please have a freestanding ladder ready at the center of the gazebo.

Part #S. Secure with 8 Bolts #8.
(from bottom to top)

ATTENTION: You can also finish this step
on the ground and then lift 4 corner roof bars
and inside roof connector to the top together.
(Need 2 people and 2 ladders)

(2) Place 4 Part #E on 4 Part #A; secure with 8 Bolts #8.




G)m
M6x10

®6x

21

(1) Attach Part #U1 to Part #E2 with Bolt #7 .

(2) Repeat the above procedures to assemble the other 5 roof bars.




G)m
M6x10

®2x

22

(1) Attach Part #U4 to Part #E2 with Bolt #7 .

(2) Repeat the above procedures to assemble another roof bar.




6)mm
M6x16

6x

23

(1) Place Part #E2 on part #S. Secure

w>

(2) Connect Part #E2 and Part A1
with part #U4. Secure with 2 Bolts #8.

(3) Repeat the above procedures to assemble the opposite side.




() mm
M6x16

6x

24

(1) Place Part #E2 on Part #S.
Secure with Bolt #8 (from bottom to top).

(2) Connect Part #E2 and the Assembled Beam (C&C1) with
part #U1. Secure with 2 Bolts #8.

(3) Repeat the above procedures to assemble the opposite side.




P

(8)12x

25

(1) Place Part #E2 on Part #S.
Secure with Bolts #8 (from bottom to top).

(2) Connect Part #E2 and the Assembled Beam (D1&D2&D) with
part #U1. Secure with 2 Bolts #8.

(3) Repeat the above procedures to assemble the opposite side.




26

\ /

Secure 3 Part #T to Part #S and Part #S1. (From bottom to top)

ATTENTION: The holes of Part #S and Part #S1 need to be aligned,
on the same vertical line.

A

b




X2
2o % )
g Qs A S @ 2
&
(1) Insert Part #U3 into Part #G1| (2) Insert 2 Part #U3 into Part #G2
and secure with Blot #8. and secure with 2 Blots #8.

6)mm

M6x16 (3) Attach Part #G1
and Part #U3 to
(8) 8x Part #E2 with
Blot #7.

(5) Attach Part #G2 and
(4) Attach Part #G2 and Part #U3 to Part #E2

Part #U3 to Part #E2 with  \yith Blot #7.
Bolt #7 and Blot #8.

e e e e e

UUUUU

///

(6) Repeat the above procedures to assemble the opposite side.

27




P
M6x16

4x

(1) Attach Part #G and Part #U3
to Part #E2 with Bolt #8

Outside View

28 (2) Repeat the above procedures to assemble the opposite side.




6)
M6x16

4x

29

(2) Attach 2 Part #F and Part #U3 to Part #E2 with Blot #7
and Blot #8.

e el ®

} N )

Outside View

(3) Repeat the above procedures to assemble the opposite side.




<&

P
M6x16

(8)12x

30

Outside View

(1) Insert Part #U2 into Part #F and Part #G. ,@ ]

(2) Secure with 2 Bolts #8.

(3) Secure them to Part #E with Bolt #8

(4) Repeat the above procedures to assemble the other 3 sides.




(1) Connect Part #J1 and Part #Q1 with 1 Bolt #7 and 1 Nut #5.
(2) Connect Part #J3 and Part #Q3 with 1 Bolts #7 and 1 Nuts #5.

(3) Connect Part #J3 and Part #Q4 with 1 Bolts #7 and 1 Nuts #5.
(4) Connect Part #J2 and Part #Q2 with 1 Bolt #7 and 1 Nut #5.

6
M6x10

®8x

>

(5) Repeat the above procedures to assemble the
opposite side.




() mm
M6x16

6x

(1)Place the Assembled J1 & Q1, J3 & Q3, J3 & Q4 and
J2 & Q2 on Part #E2, securing with 3 Bolts #8.

<>

32 (2) Repeat the above procedures to assemble the opposite side.




6)mm
M6x16

2x

33

(1) Connect Part #J and Part #Q with 2 Bolts #7 and 2 Nuts #5.

X2

(2) Place the Assembled Part #J & #Q on Part #E2,
securing with 1 Bolt #8.

(3) Repeat the above procedures to assemble the opposite side.




(1) Place Part #J and Part #J1 on Part #E; put on Part #X3
@ 4x and secure with Self-tapping Screw #2.

ST6.3x15

@4x

(2) Repeat the above procedures to assemble the other 3 corners.

34




Cover Part #Z, #Z1 & #Z2 to Roof Panels.

@y
/

S
€

X2




Cover Part #Z, #Z3 & #Z4 to Roof Panels.

X2 @j
Oy
4

36

N# X2
Ne
i
l IS
N3 N3 N




37

ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #N1 and Part #N2  (2) Insert Part #N5 and Part #N4
into the frame; attach Part #H1 into the frame; attach Part #H?2

(3) Repeat the above procedures to assemble the opposite side.




38




6)mm
M6x16

6x

39

(1) Place Part #H1
and Part #K4 on (2) Place Part #K4 & #K5

Part #E2; put on
Part #X2 and

|| on Part #E2; put on Part
.<|.||;._\ #X2 and secure with
& — . Bolt #8.

on Part #E2; put on Part #X2 and
secure with Bolt #8.

(4) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

[l/ S4
oL
P
M6x16
oF
(1) Insert Part #L1 and (2) Insert Part #L4 and
Part #L2 into the frame. Part #L3 into the frame.

/ %. (3) Attach Part #H to Part #E2,
(H)(8) @ securing with Bolt #8.

40 (4) Repeat the above procedures to assemble the opposite side.




(1) Place Part #H and Part #H2 on Part #E1;
put on Part #X3 and secure with Self-tapping Screw #2.

ST6.3x15

@4x

(2) Repeat the above procedures to assemble the other 3 corners.

41




Cover Part #Z to Roof Panels

A




Cover Part #Z, #Z3 and #Z4 to Roof Panels




Cover Part #Z, #Z3 and #Z4 to Roof Panels
2x Ifll : “
2x
2x
2x




A Part #W should be
inserted between roof
panels and solidifying

bar or beams, then secure
with bolts and nuts.

45




6)) o
M6x28

(10) 20x

() ——mm
M6x50

@4x

46

ATTENTION: The bigger roof panel need to cover the smaller one.

@ (2) Insert Part #P12, Part #P11
: | and Part #P10 into the frame.

S 2

(3) Place 2 Part #W between roof
panels and solidifying bars. Then

secure with 2 Bolts #12 and
2 Nuts #5.
&<5) ®—(5) (5@
10
(4) Place 10 Part #W between 42
roof panels and beams. Then [
secure with 10 Bolts #10 and - aUI0" 4
10 Nuts #5. LEOIOE

(5) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #P4 and
Part #P5 into the frame.

AR

(2) Insert Part #P9 and
Part #P8 into the frame. ®(5) ©—(5) (5@

() ——mm
M6x50

(12) 16x

47

% (3)Place 8 Part #W between
roof panels and solidifying

bars. Then secure with
8 Bolts #12 and 8 Nuts #5.

////////
///////////

7 % % Z
//////////
/////
/////
7 % %
%
%
% 74
//////
///////
///////
,,,,,,,,,

(4) Place 12 Part #W between?
roof panels and beams. Then
secure with 12 Bolts #10 and =
12 Nuts #5.

(5) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #P6

S4
? into the frame.
O

(3) Place 4 Part #W between roof panels and solidifying bars.
Then secure with 4 Bolts #12 and 4 Nuts #5; Place 1 Part #W
@ 20x A= between roof panels and Part #E2.

Then secure with 1 Bolt #9
and 1 Nut #5.

)
M6x28

(10) 12x

G ——mm

(2) Insert Part #P7
into the frame.

-

oW W&
ROIOE.

(4) Place 6 Part #W between —
roof panels and beams. Then
secure with 6 Bolts #10 and
6 Nuts #5; Place 1 Part #W between roof panels and Part #E2. Then

secure with 1 Bolt #9 and 1 Nut #5.

(5) Repeat the above procedures to assemble the opposite side.

48




49

ATTENTION: The bigger roof panel need to cover the smaller one.

1 —nr

(1) Insert Part #M1 and (2) Insert Part #M8 and
Part #M2 into the frame. e Part #M7 into the frame.

(3) Place 6 Part #W between roof panels and beams.
Then secure with 6 Bolts #10 and 6 Nuts #5.

(4) Repeat the above procedures to assemble the opposite side.




ATTENTION: The bigger roof panel need to cover the smaller one.

(1) Insert Part #M3
into the frame.

AR

(2) Insert Part #M6
into the frame.

¢ ©(5) &—(5) (5
LL (3) Place 4 Part #W between roof

50

panels and solidifying bars. Then
secure with 4 Bolts #12
and 4 Nuts #5.

\\ :\\ N\
\\\\\\\
\Y
N

//

7 2 {

// /4, g \\
////////

2/, NN \%

/) NN 3

\\\\\\\\\\\

Z AR

Y7777INN\N2

,,,,,

(4) Place 6 Part #W between [/
roof panels and beams. Then |4
secure with 6 Bolts #10 and
6 Nuts #b5.

(5) Repeat the above procedures to assemble the opposite side.




)
M6x28

(10) 12x

G ——mm

51

ATTENTION: The bigger roof panel need to cover the smaller one.
(1) Insert Part #M4 and Part #M5 into the frame.

(2) Place 4 Part #W between
roof panels and solidifying bars,
Then secure with 4 Bolts #12
and 4 Nuts #5;

Place 1 Part #W between roof
panels and Part #E2. Then
secure with 1 Bolt #9 and 1 Nut #5.

(3) Place 6 Part #W between @
roof panels and beams. Then(/
secure with 6 Bolts #10 and |/
6 Nuts #5; Place 1 Part #W
between roof panels and
Part #E2. Then secure with
1 Bolt #9 and 1 Nut #5.

(4) Repeat the above procedures to assemble the opposite side.




52

oof
panels and Part #E2. Then
secure with Bolt #11 and Nut #5.

Repeat the above procedures to assemble the other 3 sides.




M6x16 (2) Place Part #K2 on Part #K4 (3) Place Part #K3 on Part #K5
9 Bx and Part #E2; Put on Part #X2 and Part #E2; Put on Part #X2

and secure with Bolt #8. and secure with Bolt #8.

53 (4) Repeat the above procedures to assemble the opposite side.




54




95




56




S7

(2) Repeat the above procedures to assemble the opposite side.




58

How to Put the %M gleYel’&] into the Double-track

Double-track

7 Hooks x 2 Rows

7 Hooks x 2 ROW%&§\
7 [0

Hooks x 2 Rows

Hooks x 2 Rows

7 1=

\ 7 Hooks x 2 Rows




(1) Place 7 hooks on each slot of the Sidewall Track(C1&C).

Install Part #T1 at the joint of Part C&C1 with Bolt #8.

)

2

(

—track

Double

(3) Repeat the above procedures to assemble the opposite side.

59




(1) Place 7 hooks on each slot of the Sidewall Track(D&D1).
(2) Place 8 hooks on each slot of the Sidewall Track(D2).

(3) Install Part #T1 at the middle of Part #D&D1&D2 with Bolt #8.

(4) Repeat the above procedures to assemble the opposite side.

0)mp

M6x16

60




Hang up Mosquito Sidewalls to liileCRNg=1e] ¢

2X

KX S
%Y S /
T 2
P Al teteee: ool
BCRRIIRS 090
SRRES oo o
R IS o
R RRREIIRLLRR AR RIIIIS 0o
ISR IIRREIS 0%
IR RIIIRRLRS SRS X
K RIRRRRRIIRII IR %
SRRILRIEIRAIIILLAAILRILRAILK XK
IR RRARILRAELRKS ]
O e e a S oo e a s resatesesaers S
O e e ot et e e tetotet tetetetetetetotetetotesed = X
B IR e <3
R IREIIIRAIIEREIRIILRRIKS IR X
KRR IILILRIKN R SN0 3
R IREILAIIKKIKILRUEK KRS ZRRKS P
R e e et et a s So et oo tetetotetetetets 3RS AR Xy
0 IRIIILIRRLRRLKS SRR 500K X
B et e St et et ooty Sotetetetetetetetotetotets RoSeteotese! 3R % A
O e et et a s oo tet e tetetetetetotetetoteset KB goSXAIXRAIKK XK
R s e o e ot ate s ot tetatetetototetotetess RIS ST % 3
SSRIEIIRIRRIILAIILRILRRLKS SRS ] 3 X
Bt e st e tate e tetetetete otetetotetetetotetetotets SRREIKSS |10 Roeaaessscatssasedsocedecetedesed
O o e e o e et e tetetotetetatetetoteset 3RS 020, % || 7 30 2a00%%0 20t 020t Soetetote%e%¢!
e e e e a S ot a e Sotetetetetetetotetetoteds SRR R 525K I RRIIRAIKRA
R R IRAIARRERIALRRLKS S Tl <05
KRR IIILIRAIKN SRRLILLS 30X SR RIERAIIRAILRAIKKN
RO et ot a s oo tet betatetotetetotetetotetet SRS SR 2<23 00 RRIRLKHIKKRAK
RO e e oo oo te oo tetetototetoteds | oatotetetotetetotetetete %ol TSR RHIRIIKIRIRIRERRKS]
I I RHSCRIRREIRAEIARS IR IRIEELRKK
kRIS RIS S TIIERSERIRRRIERIEIRRES
RN O e o e o et oot e otetetoteds | oatotetetotetetotototote kel Po%e%0%4 ||| $3etetetetotetetetetetitotetotetetach
0 IR I RHSCRIIRHEIRIIIARS <SR RRIRRRILLIRIKKSEN
EOg IR IR ERHIRIRRIRILRS P2 tote%0 || 0gataselateretotetesesitesatetesoteds
B R RIS 1S00030% || o38setetereetetesatednsatetetotete’s
R I IRIEIRIIRAERAES A <SSR RILRILRHLRAERE
Bt g e e oS o0t e ate e totetototetetoted | (oS otote otete e et e %% Lo2o0000! || | Sadatusesetesosssototelotete’s
R RIS I ESRRIRREIRIKRRS S < RRHILRILRALRAES
A% %o 0ot oS oo tetetototetotete? | [o%eSoSotetotetetetete el %% Pateoteted (|| Soleteteteretotoreteteiotete
RSt tetetotetetotorototored | loSototetototetototetototrtets Potetetotel ||| Sotetetetetetetetetotele’
% .:":”‘:‘3'2‘: RS oasossetoes [500RRKE
= XARRIILRISIILAL PSS
AN B Iaetetoly | %

/
P anin)

61 Y1 Y2 Y1




Hang up Solid Sidewalls to [@I81&i[e [N g-Te] ¢

4A%ﬂ€€

TSR s

O RIKRTIRTLKES

etotesetoteteeted edetete%e
SISRELIILIIRIKLL
SIRILIERIIRIIEK,

002020 %0%0%0%0%%%0%6% 26%%%%%

9%

000RIIERIIIRIDES
EIERILLILELL
CCICLEEARL
<GS RPLRKKKKKL
09000202020 20000 0000222 %%
RRLELEGEILILLELELLLRL
< RRLLLISELELLELELL
ERRRRIIIILILKKS
< SEIRLEEKLELL
SRS,
o0 6000000000 %%
090205052 %%%
= 9@&%“
<

%

::
::
o

BRI
£33K0RREL

X

%
3RS
SRRLLRL

o
ZSTITRKR
2% % %%

— %
RIS

doletoledode
Delod0tet02020 %050 %% % %!
$90%0%6%6%0%6%0%0%6%0%0%%%%%? 2

QIKRERIIIRLIKS
RRERsssss
Q% e 0% %%

0002020202038 %0 %%
LK
e%e0%e%!

<>

102020202020 20%0.%0 %620 %0 %%

5%

BORIIRIRNKIKS
R

RIS

$' $
QHKL
2695039,
SRR
5%53?
ZRKKS

%

9,

Do
s

O

%%

2

<]

4x

2X

62




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14

